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DATE 9th February 2007 
 

This certificate is only valid when attached to its corresponding tests reports, where 
the results of each test are quoted. These classifications are the consequence of the 
results of similar locks, stated in the test reports 13474, 13475, 13476, 13477 and 
13733. 
 
These results only refer to the sample(s) tested in this laboratory on the above 
mentioned date and do not of themselves, impute to any long-term characteristic of 
quality in their production. 

  
 
 
 
 Asier Maiztegi 
 Head of Construction Dept.  

 

9400 series 
MORTISE LOCKS 

 

 
Mortise locks belonging to the «9400» series meet the requirements laid down under EN 

12209: 2003  ”Building hardware - Locks and latches - Mechanically operated locks, 

latches and locking plates - Requirements and test methods“ 

 

 

After carrying out the corresponding tests, the classifications obtained according to said 

standard read as follows: 

 

1 2 3 4 5 6 7  8 9 10 11 
9410 3 S 5 1 0 G 4 P A 3 0 
9420 3 S 5 1 0 G 6 P C 3 0 
9413 3 S 5 1 0 G - P ∅ 3 0 
9414 3 S 5 1 0 G 4 P G 3 0 
9419 3 S 5 1 0 G - P G 3 0 
9415 KN/LE 3 S 5 1 0 G 4 P A 3 0 
9415 LE/LE 3 S 5 1 0 G 4 P A 3 0 
9417 KN/LE 3 S 5 1 0 G 4 P A 3 0 
9417 LE/LE 3 S 5 1 0 G 4 P A 3 0 
9425 KN/LE 3 S 5 1 0 G 6 P C 3 0 
9425 LE/LE 3 S 5 1 0 G 6 P C 3 0 
9427 KN/LE 3 S 5 1 0 G 6 P C 3 0 
9427 LE/LE 3 S 5 1 0 G 6 P C 3 0 

 

These classifications refer to backsets 55 – 70 mm. 
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DATE 9th February 2007 
 

This certificate is only valid when attached to its corresponding tests reports, where 
the results of each test are quoted. These classifications are the consequence of the 
results of similar locks, stated in the test reports 13474, 13475, 13476, 13477 and 
13733. 
 
These results only refer to the sample(s) tested in this laboratory on the above 
mentioned date and do not of themselves, impute to any long-term characteristic of 
quality in their production. 

  
 
 
 
 Asier Maiztegi 
 Head of Construction Dept.  

9400 series 
MORTISE LOCKS 

 

 
Mortise locks belonging to the «9400» series meet the requirements laid down under EN 

12209: 2003  ”Building hardware - Locks and latches - Mechanically operated locks, 

latches and locking plates - Requirements and test methods“ 

 

 

After carrying out the corresponding tests, the classifications obtained according to said 

standard read as follows: 

 

1 2 3 4 5 6 7  8 9 10 11 
9410 3 S 5 1 0 G 2 P A 3 0 
9420 3 S 5 1 0 G 3 P C 3 0 
9412 3 S 5 1 0 G - P ∅ 3 0 
9422 3 S 5 1 0 G 2 P G 3 0 
9413 3 S 5 1 0 G - P G 3 0 
9414 3 S 5 1 0 G 2 P A 3 0 
9415 KN/LE 3 S 5 1 0 G 2 P A 3 0 
9415 LE/LE 3 S 5 1 0 G 2 P A 3 0 
9417 KN/LE 3 S 5 1 0 G 2 P A 3 0 
9417 LE/LE 3 S 5 1 0 G 3 P C 3 0 
9425 KN/LE 3 S 5 1 0 G 3 P C 3 0 
9425 LE/LE 3 S 5 1 0 G 3 P C 3 0 
9427 KN/LE 3 S 5 1 0 G 3 P C 3 0 
9427 LE/LE 3 S 5 1 0 G 2 P A 3 0 

 

These classifications refer to backsets 80 – 100 mm. 
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DATE 9th February 2007 
 

This certificate is only valid when attached to its corresponding test report, where 
the results of each test are quoted.  
 
These results only refer to the sample(s) tested in this laboratory on the above 
mentioned date and do not of themselves, impute to any long-term characteristic of 
quality in their production. 

  
 
 
 
 Asier Maiztegi 
 Head of Construction Dept.  

 

9400 series 
MORTISE LOCKS with PANIC FUNCTION 

 

 
 
 
 
Mortise locks belonging to the «9400» series meet the requirements laid down under EN 

179:2003  ”Building hardware – Emergency exit devices operated by a lever handle or a 

push pad - Requirements and test methods“ 

 

 

After carrying out the corresponding tests, the classifications obtained according to said 

standard read as follows: 

 

3 7 6 0 1 4 4 1 A 
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DATE 9th February 2007 
 

This certificate is only valid when attached to its corresponding tests reports, where 
the results of each test are quoted. This classification is the consequence of the 
results stated in the test reports 13479 and 13733. 
 
These results only refer to the sample(s) tested in this laboratory on the above 
mentioned date and do not of themselves, impute to any long-term characteristic of 
quality in their production. 

  
 
 
 
 Asier Maiztegi 
 Head of Construction Dept.  

 

9400 series 
MORTISE LOCKS with PANIC FUNCTION 

 

 
 
 
Mortise locks belonging to the «9400» series meet the requirements laid down under EN 

179:2003  ”Building hardware – Emergency exit devices operated by a lever handle or a 

push pad - Requirements and test methods“ 

 

 

After carrying out the corresponding tests, the classifications obtained according to said 

standard read as follows: 

 

3 7 6 1 1 4 4 1 A 
 
 
 


